



BEMAC

LABORATORIES

Subsidiary of Mahaffey Associates Pty Ltd
A.C.N. 001 629 036

TEST REPORT

4 Mary Pde
(PO Box 349)
Rydalmere NSW 2116
Phone: (02) 0684 2422
Fax: (02) 9684 2310

This Laboratory is registered by the National Association of Testing Authorities, Australia. The tests reported here in have been performed in accordance with its terms of registration.



CLIENT: IDCM

JOB: Laboratory Trials

SECTION: Sand / Cement Mix

DATE CAST: 07-08-2005

JOB No. 5966

L10105

REF No. CLIENT	BEMAC	DATE REC'D	DATE TESTED	AGE TESTED (Days)	DURATION OF STANDARD MOIST CURING (Days)	AVERAGE DIMENSION (mm)	COMPREHENSIVE STRENGTH (MPa)	MASS PER UNIT VOLUME - SSD (kg M ⁻³)
A	26283	08-08-2005	05-11-2005	90	89	70	59.5	2240
B	26284	08-08-2005	05-11-2005	90	89	70	64.0	2240

Samples Cast by Bemac.

Tested in accordance with AS 1012 Parts 9 and 12 (Method 1). Except that samples were cubes, not cylinders as required by part 9.
Strength results calculated to the nearest 0.5 MPa.

SIGNED

D. J. Wilmshurst
11th November 2005
THIS DOCUMENT MAY NOT BE REPRODUCED EXCEPT IN FULL